



3933 US Route 11  
 Cortland, NY 13045  
 Phone: (607) 753-6711  
 Fax: (607) 756-9894

Order No.: G101568594  
 Control No.: CRT1403130845-001

Report Issue Date: March 18, 2014  
 Authorization Date: March 4, 2014  
 Test Date: March 18, 2014

REPORT NO.: G101568594CRT-001

Rendered to: Mr. John Dwyer  
 Syracuse Glass Company  
 One General Motors Drive  
 Syracuse, NY 13206

Report on: Impact Testing on Safety Glazing Material  
 Test Standard: CPSC 16 CFR 1201 Cat II

- 1 Sample Rec Date: March 13, 2014
- 2 SGCC No.: NA Certified Interlayer Thickness (In.): NA
- 3 Sample Size: 34" X 76" 1/4" Organic Coated Glass
- 4 All test specimens were received intact and in fair condition unless otherwise noted below.  
 Testing was conducted at Cortland N.Y.
- 5 All test specimens were destroyed by test or by our personnel and have been disposed of as trash.
- 6 Results: Drop Class Height = A

Specimen No.	Test Standard	Thickness Inches	Surface Temp. (F)	Impact Distance at Which Disintegration Occurred; Inches	Size of Hole Inches	Does 3 Inch Sphere Pass Through?
1	CPSC	0.231	72.3	48	No Hole	No

Measurement Thickness of Specimen #1 (in.):  
 Overall: 0.231  
 Lite #1: NA  
 Lite #2: NA  
 Interlayer: NA

Interlayer Supplier: NA  
 Interlayer Brand: NA  
 Generic Class: NA

Boil Test Date: NA

Comments: impacted on mirror side

RESULTS: PASS

Tested by:

Andrew Barber  
 Technician III

In Charge of Test(s):

Brian Bishop  
 Engineer Team Leader